
Component Identification 
1. Hood Scoop Tube   1 
2. 8-32 x 3/8” Button Head Screws 3 
3. #8 Flat Washer   3 
4. 1/4 - 20 Button Head  Screw 1 
5. 1/4” Flat Washer   1 
6. L-Bracket    1 
7. Foam Hood Seal   1 

Install the hood scoop into the CAD  using three 8-32 x 3/8” button head screws (#2), and three #8 flat wash-
ers (#3), leave loose. Install the L-bracket (#6) over the stud on the fender, and bolt it to the hood scoop using 
the 1/4-20 button head bolt (#4), and 1/4” flat washer (#5). Replace the factory nut on the stud, adjust for fit, 
and tighten all bolts, nuts, and screws. Apply the Foam Hood Seal as shown. 

Installation Instructions 
For Part Number:  350-993 
6.1L Hood Scoop Option for Airaid intake systems: 
350-193 350-199 
351-193 351-199 
352-193 352-199 
353-193 353-199 
 

Airaid.  1815 West Crest Lane. Phoenix AZ 85027  (800) 498-6951 AiraidInfo@airaid.com   www.airaid.com 

REV.07.05.16 

Hood Seal 

NOT LEGAL FOR SALE OR USE ON ANY POLLUTION CON-
TROLLED MOTOR VEHICLE IN CALIFORNIA OR STATES 

ADOPTING CALIFORNIA EMISSION PROCEDURES. 

See AIRAID.COM for CARB status on each part for a specific vehicle. 

AIR-I35993B 

Full color instructions can be viewed on 
our web site at Airaid.com. If you need 
any assistance please call 1-800-858-
3333 to speak with a representative in 

our Customer Service Center before re-
turning the product. 


